Eppella CityMobile Deutschland
¥GO Generalimporteur
IndustriestraBe 3

69509 Morlenbach

Tel.: 06209-7155

Fax: 06209-227
Mail: info@eppella.de

Teilebuch

XDZ 50 QT-K
Fischer XDZ 50 A

Bitte alle Ersatzteilbestellungen per Fax oder Email



CATALOGUE H 74 CATALOGUE
FIG.1 &L coeeemevvvnmnnn 1 FIG.1 Cylinder «oeieememmininne | FIG.19 HEEF oo 37 FIG.19 Electrical Devices -+ 37
FIG.2 M -IEE-eees s O FIG.2  Crankshaft- Piston «w-eeeee 2 FIG.20 FEEH ---ooovevees 39 FIG.20  Battery «+veeeoreemoreeees 39
CFIG.3 EHYGHE-BHRE FIG.3  Air Shroud-Fan -oovoeeee- 4 | FIG.21 ATH4IRAR - 2R FIG.21 Front Fender- Inner ,
........................... 4 FJ?J‘?_—VIJ‘EE{ 40 Box-Front Cover '+ -++--- 40
FIG.4 HLHZR --ooovvrrereennen 6 FIG.4 Oil Pump rerresvermneeinnes § FIG.22 BIBEAR-JE% - 42 FIG.22 Floor Panel Comp.
. ' : Bottom Cover +es+ee----- 42
FIG.5 #JEgF rvrevvereenennns 8 FIG.3 Air Cleaner «----reveveeee-s 8 FIG.23 HkpszE - FIG.23  Body Center Cover:
Mr e m A mes ey v e aaa 44 BOd} Slde COVEI’ ......... 44
FIG.6 HESIREE e 10 FIG.6  Exaust Muffler --oeoo---- 10 FIG.24 ATEEFE oooovreenes 46 T1G.24  Luggage Box  =oreeeeeeee 46
FIG.7 R HAE R eeeeerenes 12 FIG.7 Crankcase «:+-=+-=---=oeee [2 FIG.25 BIX -ATHERE - 48 FIG.25 Front Fork - Front
' Cushion  rrerrerererseeenes 48
FIG.8 BIEEEaiiy-------- 16 FIG. 8  Starter orrroreeerrereeienns 16 FIG.26 Bi% - --eriees 50 FIG.26  Front Wheel »rrreverrens 50
FIG.9 fZEikE-Ba3H - 18 FIG.9 Clutch =eeerevremmnenn, 18 FIG.27 ER-EHIG -BER FIG.27 Rear Wheel* Rear Brake
BERR oreineean 54 Assy.*Rear Cushion -+ 54
FIG 10 fRZhthife «oeveeeer 20 FIG.10 Transmission v ee-: 20 FIG.28 BEHEE ---veevnees 56 FIG.28 Seat vroovrerrereesrarnenine, 56
FIG.11 BEEHL -veveeereenenn 22 FIG.11 Generator -« rvreeemseess - 22 FIG.29 #0325 L FIG.29 Stand Assy.Main-Side
........................ 5";1 Stand Comp 57
FIG.12 HEHELHL ---eeemeeem 24 FIG.12 Starting Motor «-rerm--- 24 FIG.30 Kils - 58 FIG.30 Fuel Tank  --c--rmeeerenn 58
FIG. 13 Abilids «--ooreerees 26 FIG.13 Carburetor ++:---reveee 26 FIG.31  HLilsE - 60 FIG.31  Oil Tank ---vereesroiennees . 60
FIG.14  FImiE-$515 25 - 28 FIG.14 Handle Steering: Handle FIG.32 ZEH e 61 FIG.32  Frame Body *+--erreoeeee 61
Cover  srmmmmermsvrrreraaaa- 28
FIG. 15 {3 «oveereen 30 FIG.15 Speedometer“”"""":" 30 FIC.33 B R -GHE FIG .33  Handle Lever- Back
] SRR 63 Mil’ﬂ)l’ 63
FIG. 16 B F MIdT - FF 3K -oeee 32 FIG.16 Front Winker-Switch Unil FIG.34  BEAE —oocovvreeenin 65 FIG.34  Stripe r-orrrrerrereasenes 65
........................... 32
FIG.17  BUBHAT ooeeeeeeeeeens 34 FIG.17 Head Light ---reveeereere 34 FIG.35 HHETR ---vereens 67 FIG.35 Chauffeur’s Tools ------ 67
FIG.18 [EIRIT »veevvees 35 FIG.18 Tail Light -o-r-rrereeernens 35




FIG.1 S #I

FIG.2 B T3 |

Thos Sanb AHAR

Cylinder —1— Crankshaft'Pision' —2— Air Shroud® Fan —4—
ll‘r' »
v 7 8)
af T : N
J Tgﬁ
&’TU'\\\“ 3 -v.--—e',,s{.\’/' '\\.‘f @A
T " Y ]
FIG.4 HLili% FIG.5 i FIG.6 HESHA#
01l Pump —6— Air Cleaner —8— " Exhaust Muffler —10—
- . - = | e
FIG.7 %Ak FIG.8 BIBEEZN FIG.9 fEZiRB A #
Crankcase —12— Starter —16— Clutch - — 18—




S E iy b et e S S L e i R s L e g e - ,&

.!_‘-_-Ffl(;.lo fe 3t 4 FIG.11 i #L FIG. 12 A F bl

Transmission —20— Generator —22— Siarting Moter —24—

e e

1
1
i
1
I
1
1
1
1
1
1
1
1
1
I
L

______________

FIG.13 ke FIG.14 FHIE-¥RH=E FIG.15 f%

Carburetor —26- Handle Steering® Handle Cover -—28— Speedometer : 30—

FIG.17 B RG4S FIC.18 [FiR4T
Head Light —34— Tail Light —35— .




FIC.19 FIG.20 et FIG.21 MR MR
Electrical Devices Battery Front Fender+Tnner Box® Front Cover ~—=4{}—

FIG.22 MR -HEHR

Floor Panel Comp - Bottom Cover —42—

FIG.23 Hhmips - FiE
Body Center Cover* Body Side Cover

FIG.24 fT¥1A
Luggage Box : o 46—

FIG.25 RiX -#iBEaR _
' Front Fork * Front Cushion

FiG.20 ﬁ‘ﬁ?k
. - Fri)nt Whéel.

FIG.27 B -ERES
Rear Wheel® Rear Cushion —54—




FIG.29 . %28 - f p 5a

7

FIG.30 &M

Stand Assy.Main* Side Stand Comp . Fuel Tank —58—
gl .I'.:“.:
Wrc.a1 mmm FIG.32 %2 FIG.33 SRS 504
I_ 0il Tank —60— Frame Body —6l— Handle Lever*Back Mirror —63—
i 1;\% /
e i—
’? CX? . —1 W /F
\"'«,\ R :( Vi '. /F _‘{_’
\\:—“E._—_._p/ < p 4? ;‘ESR“
FIG.34 Wk FIG.35 HEETA
Stripe —65— Chauffeur’s Tools —67—




FIG.1 K&
Cylinder
e R B $oX & WX &/ K W OB &
No. Code Name Chinese Description | Quantity Note
1 B202000001 |EE Head, Cylinder 1
2 | B202000002 & 5T 28+ 48 Gasket, Cylinder Head 1
3 K {63 4E8T = BP7HS Plug, Spark 4EST or BP7HS 1
4 | B202000003 S 4Tk Cylinder ' 1
5 B202000004 SELFTE Gasket, Cylinder 1
6 | B201020021 pyENL L Bolt, Stud 4
7 B201020022 443 Nut 4




e vt e i L ST SR =5

FIG.2 Wi
Crankshaft - Piston

i 10
' | 8

T

e,

i




hoX & B

i g % oaR T | #E i
No. Code Name Chinese Description Quantity Note

1 B204040000 A R Beasing i

2 3204010001 ped ik Crank 1 !

3| 3204010004 A A 48 Pin, Crank 1 ]

4 B204010100 FAT R Bearing i

5 | B204010003 T Rod, Connection !

6 B204010002 1y Crank 2 1

7 GB1099 - 79 B2 IxSx 13 Key 3x5x 13 1

8 B204030000 V8 Bl kR Bearing 2

o | B201020017 72t 5 Seal, 0l L

10 B201030002 i v RilE g Seal , 0il 1

11 |, B204000002 ME Collar .

12 B204020000 BEHE Piston Set 1

13 B204000003 i IESH Pin, Piston 1

14 | B204000005 55 E T Pislon Ring Set 2

15 | B204000004 + Cirelip 2




EP T SRR S L

“| FIG .3

5 S HITL 1 LB
Air Shroud*Fan




2 K B x4 % T & W W
No. Code Name Chinese Description (Juantity

1 B210000001 SELS M E Air Shroud . Cylinder 1 1

2 B201020020 BB E Grommet’ 2

3 B210000002 B SR Air Shroud , Cylinder 3 !

4 | B210000004 WE Collar 2

5 | B210000003 B Grommet 5

6 GB323—88 48T MG x 20 Screw M6 x 20 2

7 GB845—85 H 15{ i%ET S16.3%x40-F Serew , Tapping ST6 .3 x 40 = F 1

8 B210000005 EH & Damper , Air Shroud 1 3

9 B200010000—1 TR B & Fan ‘ i

10 | B200010001 s O - Ring -

1 GR823—88 14T M6 x 16 Screw M6 x 16 3

12| B200000002 445 Deflector 1 |

13 | cB348—385 #18 6 — 140 Washer 6 — A140 2

14 | GB859-—87 G 6 Washer ,Spring 3

15 | GB348—85 38 6 - 140HY Washer - 140HV 3

©. wwERadEe v



. B moX 4 % B o 4 R - | BOE
No. Code Name Chinese ' Description : Quantify
1 B211000000 Pl 7% 4B 14 0il Pump Assy. 1
2 L& ¥ Bolt, Breather 1
3 R Gasket Breather Bolt 1
4 0 E# 0 - Ring 1
5 ‘ Wi Gear, Worm Wheel 1
6 52 15 8 Pin,Dowel 1
7 F#H Clip i
8 T Hose 1
9 R i Clip 2
10 wE Hose 1
11 ] Clip 1
12 +* Clip 1
13 | cB818—85 5T M5 x 16 Screw M5 x 16 2
14 | B204000006 8 Gear, Pump Drive 1
15 | GB119—86 Bo3x12 Pin Dowel C3 x 12 1
16 | GB894.1—86 B 19 Circlip 19 2

e

e

i




FIG .4

Plih %

01l Pump

A




L. L e
A e -

RIS

FIG.5

Air Cleanér '




5 ® B X & KX & B R #
No. Code Name Chinese Description (Juantity Note
1 208020000 gl R Reed Valve Assy. |
2| B208020005 ¥ Reed,Valve 2
3 13208020004 W A R Stopper, Reed Valve 2
4 | GB3I18—8s 94T M3 x 8 Screw M3 x § | 4
5 ‘GB848“85 BB 3——A140RV Washer 3 — A140HV 4
6 B208020003 R Gasket, Valve Seai [
7 B208030000 HAHAR Anifold , intake !
8 GB70—85 $2 B M6 %20 Bolt M6 x 20 4
9 B208040000 FaREE Clamp ' 1
10 R Clip 1
11 3208010000 T A Alr Cleaner Assy. 1
12 TR Air Cleaner Case 1
13 FURAEE Cap, Cleaner Case 1 1
14 B Duet ]
L5 5™ Element, Air Cleaner 1
16 EHHE Seal _ 1
17 EE Joint, Air Cleaner 1 1
18 BT Serew, Tapping - 3
19_ &5 S B s B Carburetor Assv.3 1
20 B AR ET Screw , Tapping 3
21 0 0 - Ring 1
22 HF Pipe 1 !
23 +E Clip 2
24 GBB23—88 H2ET M6 =20 Screw M6 x 20 2
25 (GBB48—385 B 6—AL40 Washer, Plate 6 — A140 2
26 BmE Collar 2
27 2 E Grommet 2
2% B2gg0Iion2 B iR Nat Plate ]

9




i

&

FIG.6 FHESHEES
Exhaust Muffler




2] B8 T A - § A S 1 QT fe IE
No. Code Name ' 4 Chinese Description Quantity Note
1 RB209000000 HES g 7 aE Exhaust Pipe Assy. 1 1
2 B202010000 R F R Gasket, Exhaust Pipe 1
3 RB202000005 #ET Screw 2
4 | GB5787—86 BSR4 M8 x 20 - Zn°D Bolt, Flg. 1
5 GDE3783—386 R R M8 % 30 - Zn-D Balt, Flg. i
6 HEEPE Protector, Muffler 1 1
7 T Washer, Plale 4 )
8 857 Screw, Binding Head 2 '
5] HEX TH = 25 Ak Ex. Muffler Assy. Main 1
‘;,E




FIG.7

R RN

Crankcase




¥ O#

Fs A B % K KX K W % E
No. Code Name Chinese Description (Quantity Note
1 B201020019 oA R A ik Crankease | 1
2 B201020100 HEE Push, Beyr Shock Alisorber 1
3 B201020008 i1 e L R Bearing 1
4 B201420007 1P Breather |
5 1201030001 frH A A Crankcase 2 1
6 B201020008 P % FL 4 7k Bearing 1
7 B201020006 WM E Hose 1
8 13201020016 SE 1§ Pin, Dowel 2
9 | GB823-88 T M6 x 35 Screw, M6 x 35 6
10 2010300045 Bt 11t 48 B 2 B Spacer, Enginf;. Hount 1
11 | GB894.1-86 48 17 ' Circlip 17 2
12 B206010001 W= Cover, Crankcase 2 1
13 B200000001 WA ZSRR Gasket , Crankcase Cover 2 I
14 B201¢00001 AMBiEmd s Gasket , Crankcase Cover 1 1
15 8201020010 JE A £ Pin, Dowel 2
16 GB823 - 88 4T M6 % 30 Screw M6 x 30 2
17 GB823 - 88 4T M6 % 20 Serew M6 x 20 3
19 BRNINIONN 0 56 Cover, Crankcase 1 1
19 B201010009 FAE R 20 T G Shaft I
20 B201020010 SE L Pin, Dowel 2
21 | GB823 - 88 25T M6 %25 Screw M6 x 25 8
22 GB823 - 88 25T M6 x 30 Screw M6 x 30 2
- 23 GB823 - 838 AT M6 x 65 Screw M6 x 65 T
24 | B201020003 1394 45 2 Plug, 0i] 1

13

P



FIG.7

EH % 4

Crankcase




O I

A= L " A # X F/ K

No. Code Name Chinese Description Quantity Note
25 B201020004 O O - Ring 1
26 | B201020002 B Bolt, Flange.. |
27 132010240001 i Washer ' )
28 | B201030004 A Holder i
29 GBR23—388 AT M6 x 10 Screw, Pan Head ( + )M6 x 10 1
30 IBZO 1030003 HRmfE s A Gasket, Crankcase Cover 1
31 { 3301000001 2504 Bolt ' 1
32 | GB34521~—82 ORIE 13.2x1.8 O - Ring 13.2x 1.8 1
33 | GB34521—82 O %I 18x2.65 0 ~ Ring 18 x 2.65 1
34 | 3301010000 BRI Hanger I
35 GB3787—86 $24% M8 x40—7Zn-D Bolt M8 x40 — Zn*D 1
36 | GB6187—86 48 £ M8—Zn-D Nut M8 = Zn+D 1
37 B201010300 ) B A A A

Cover, Crankcase 3




Starter

FIG.8 B &z AL




L e - 2 ksl vt N

5k £ % o 3 & #R o & K I S S PO 4
No. Code Name Chinese Description .I Quanlily.! ~ Note
1 B212040000 B IRV Wheel , Starter 1
2 5212030000 ¥ iR {Bearing i
3 201020018 1 %] Boss , Gear 2 1
4 B212000004 AT Washer, Plate i
5 B2)2020000 R E R ey Starter Clutch Assy. 1
6 B201010002 RSt 2 AL I B Clip 1
7 B212000001 R E A R Gear, [dle | 1
8 R212010000 HE B AR Bearing }
9 | B201020009 i Shaft, Idle Gear 1
10 | B212000003 44 Washer, Plate 2
11 B212000002 R Plate,Idle Gear 1
12 | cB823—88 8 T M6 x 10 Serew MG x 10 2
13 B201010200 s i Kick Shaft Assy. 1
14 | B201010003 MR S Spring, Torsion 1
15 | B201010008 PR Bush, Solid |
16 B201010007 i hiiE Washer, Plate 1
17 GRRo4. 1—86 i 15 Circlip 1
is 5261012400 i o B AT A A Kick Grank Assy. 1
19 GB5782—86 | E2R M6 %25 Bolt M6 x 25 1
20 B201010100 Fak DIz Rids Kick Pinion Assy. 1

i

AR Ay




FIG.9 @B -Baa
Clutch




B
i

(A=

W=

L S F’ L AW
No. Code Name Chinese Description- Quantity Note

1 B206010000 WA Gear, Primary Dnive Assy. 1
2 GB96—85 HE 6-—10011V Washer 6 - 100HY 1
3 CR823—88 BT M6 % 10 Screw M6 x 10 1
4 CB894,.1—86 8 17 Circlip 17 1
5 B206010100 B K Bearing 1
6 B206010002 R E Seal, 0il 1
5 LI0G0A0006 WL e A Chited Carrier Aver 1
9 5206030003 EERE DA Spring, Clutch Weight 3
10 B206020100 B ArEy Secondary Fixed Sheave Comp. 1
11 B206020200 R g S RS Secondary Sliding Sheave 1
12 B206020004 il ¥ Seal, Oil ' 2
13 B206020003 07 H 0 - Ring 2
14} B206020002 5 4] $H §T Pin, Guids 2
15 B206000015 i IR Spring, Compression 1
16 R2NG020001 HERE Seat, Secondary Spring 1
17 B206000014 i BB Nut i
18 B206040000 B T Clutch Housing Comp. 1
19 B20600C013 ees Nut i
20 B201010006 £ Bearing 1
21 B206000012 0 % : 0 - Ring 1
22| B206070000 FHETRAFAMN Primary Sliding Sheave Comp. 1
23 B206080000 B Weight 6
24 R206000005 BRER Cam 1
25 B206000004 £ ke Slider 3
76 R2OG000006 wmE Collar 1
27 B206000010 "R Washer, Plate 1
28 B206000011 wWEZAEE V - Belt 1
29 B206000007 THEHFREE Sheave , Primary Fixed 1
30 B206000008 TERR Washer, Claw 1
31 B206000009 FORAE:S Clutch , Oneway 1
32 B204000001 BERE Washer, Conical Spring 1
33 GB6171—86 2 MIOx 1.25 Nut M10 x 1.25 1

TR



ot i R tmpeny - o T e i e v e 3 s e mT e s e s e et i D

FIG.10 &3 b

Transmission

o

~J




No.

R =
Code Name

hox £ K

Chinese Description Quantity Nole
1 B206060000 (7] 4 28 Main Axle Comp. I
2 B201020015 W ) Al A R Bearing 1
3 B206000002 el i Washer, Plate 12 1
4 B206000003 BE # Washer, Conical Spring 1
5 B206030000 by o e 4 A Drive Axle Assy. 1
6 B201020012 TR £ & Bearing i
7 B201020013 i H il A5 S Bearing 1
8 B201020011 LT RS Seal, Ol 1
9 B201020014 4 Circlip 1
— 1 —




md el i T e

L A L e Lt

ST PRI R A0

i i T e Tk Rt b i v

SRR )

o

Y
L

AL

FIG. 11

Cenerator




Y T _
we | R o8 X &R %X & K | ® B | & % L3
No. Code Name - Chinese " Deseription Quantity Note ;

1 B200040000 W L LA Cenerator Assy, I
2 Tk B Al Stator Comp. !
3 Jik i 2 2% Coil , Pulser . I
4 it 1 Seal, Gil 1
5 EET( - EK) Screw,Pan Head( + ) 2
6 BT (k) Serew, Pan Head( + ) 2
7 BET (5 k) | Screw,Pan Head( +) - 1
8 SRt 1 Washer, Spring 1
9 HFEE Rotor Assy. _ 1
10 -y Washer, Plate :- I
11 2351 Nut , Hexagon ]
12 AmET Serew, Pan Head 2

13 T4 _ Wire ' 1

i

i

i

i
Sl ¥ e




Starting Motor

FIG.12 E @




F5

5

SAD SRR -

S A

W&

B

No. Code Name Chinese Description Quantity Note
1 R200050000 T Bl WAL Starting Motor Assy. 1
2 H IR & 2% Brush Set 1
3 0 0 - Ring 1
4 0 12 1 0 - Ring 1
5 LEAg Bolt 2
6 B R BR Cord comp. 1
7 SR Bolt pi

25




FIG.13 4L

Carhuretor






